
  

1 

 

  

 

 

 

 

 

 

Wetlands & hybrid desalination at Dow Terneuzen  

 

Technical report of pilot study 

 

April ’19 – August ‘21 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 



  

2 

 

COLOFON 

 

Registration 2021-10 Technical report Joint Development Project 

  

Date 2021-11-16 

Status Version 1.0 

Address Evides Industriewater Evides Industriewater B.V. 

Postbus 4472 

010-293 50 00 

Written by Ioanna Gkoutzamani (EIW) 

Lisa Wyseure (EIW) 

Tessa Steenbakker (EIW) 

Niek van Belzen (Dow) 

Andrea de las Heras Garcia (Dow) 

Otto Schepers (EIW) 

Reviewed by Peter van Hartingsveldt (EIW) 

Niels Groot (Dow) 

Jorg Trampé (EIW) 
[...]
that enables reuse for mild desalination. No reference projects were found using CW’s as a pretreatment 
for mild desalination. Therefore, the pilot had to be designed ‘from scratch’ and assumptions in operational 
performance varied highly. Over the course of two years, various analyses were performed testing the 
biological stability, standard nutritional parameters, salts & metals before and after the constructed 

wetland. After a start-up period of three months where sulphate-, silica- and iron-leaching from the 
substrate expanded clay aggregates was observed, the wetlands showed a stable treatment performance. 
Optimal operational settings regarding aeration, suspended solids loading, hydraulic retention time (12 
hours) and carbon dosing (none) were found, giving a confident basis for the full-scale design and final 
operational performance. Apart from the effect on standard parameters, micropollutant removal in CW’s 
was of special importance for the Water Authority Scheldestromen. Four sampling rounds were held, of 

which the last two were done according the guidelines form the Innovatie Programma 
MicroVerontreinigingen (IPMV) organized by STOWA. Results are promising for most components, ranging 
from 5-95% removal, depending on which component is looked at.  

 

Mild desalination: ultrafiltration, softener, scavenger and reverse osmosis 

Evides Industriewater does not yet operate a demineralization plant that is specifically designed to optimize 
the water recovery through UF, WAC, SBA and RO, reuses the RO-brine ánd uses domestic- & industrial 

effluent as feed. Therefore, assumptions were varying highly in the predesign. These assumptions have 
been proven or debunked, resulting in a more confident basis for the full-scale design & performance. For 
the UF, a filtration time of 60 minutes, flux of 60 lmh and chemically enhanced backwash frequency (CEB) 
of 24 hours provided a stable production process, as opposed to 40 minutes filtration time and 24 hours 
CEB-frequency in the predesign. This indicates less downtime, less energy use, less water loss and possibly 
less UF-membranes that need to be installed. For the SBA, the resin type, standard operational capacity 
and functional requirements were determined. This provided a basis for vessel dimensioning. The WAC is 

still under investigation in Q4 2021, but assumptions on this type of resin are considered less of a risk. For 
the RO, optimal cleaning strategies, operational settings and subsequent fouling behavior was determined. 

Some (partly) irreversible organic fouling was observed over all elements related to a component in the 
industrial effluent. As a result, cleaning of the RO-membranes should be done once every two weeks, as 
opposed to once every 4 weeks according to the predesign. No biological fouling was observed on the 
elements.     

 

Brine reuse for optimal water recovery in mild desalination 

The results indicate that reuse of RO-brine for backwashing the UF has no negative effect on performance 
and can be safely and reliably implemented in the full-scale design. Reuse of RO-brine as regeneration 
water for SCAV has also proven possible, thus increasing recovery of the whole treatment line by 5-10%. 
Some operational specialties, such as rinsing the membranes after backwash, have been noted in the 
report.  

 

Overall, the complete treatment train is considered a technically viable option for providing high quality 

process water for Dow Terneuzen from local (brackish) sources. The pilot-research has given significant 
insights in the design, operation and risks related to this innovative treatment concept for a demineralized 
water plant.  

 

 

 



  

6 

 

1. INTRODUCTION 

1.1 Background 

By 2024 Dow Benelux BV and Evides Industriewater will implement a facility that allows the reuse of almost 
8 million m³ annually of a mix of waters from various sources. Water will be supplied from the Terneuzen 
municipal treatment plant, Dow's wastewater treatment facility, and rainwater collected from the Dow 

premises and its periphery. Dow Benelux BV and Evides Industriewater have partnered with the Water 
Authority Scheldestromen in conducting a pilot-research, which consists of a constructed wetland as 
pretreatment followed by a brackish water line for the removal of salt and organic substances to produce 
a high quality process water (Figure 1). 

 

This report summarizes the results of the two year pilot research, held from April ’19 to August ’21 and 

focuses on the technical aspects.  

 

Figure 1: Overview of the full scale technology plan. 

 

 

 

 

 

 

 

 



  

7 

 

1.2 Goals & research questions 

The main goals of the Joint Development Project are to: 

- determine the feasibility of reuse of industrial and domestic wastewater as sources for industry by 

combining ‘green’ infrastructure (wetlands) and novel technological concepts (hybrid desalination). 

- determine the techno-economic feasibility of wetlands as a pretreatment step for mild desalination 

(Dow-Evides). 

- determine the feasibility of using wetlands to remove micropollutants from effluent to enhance 

surface water quality. 

 

To reach these goals, the research questions below have to be answered. This report summarizes the 

technical input needed to determine the technical feasibility of the Flagship Scenario1 as compared to the 

Base Case scenario2.  

 

Water mass balance 

Which water losses can be identified related to evaporation in the wetlands?  

Which water additions can be identified due to rainfall on the wetlands?  

Which water (and how much and for how long) needs to be used to start up the wetlands? 

 

Wetland 

What is the optimal design for a full-scale wetland as pretreatment for hybrid desalination? 

What is the seasonal effect on treatment performance? 

What is the effect of separate or mixed feed flows (domestic and/or industrial)? 

How to operate the wetland? 

Which waste streams are coming from the wetland (reed, biomass, clay)? 

What is the effect of wetlands on micropollutant-removal on industrial and/or domestic effluent? 

Which are the characteristics of the wetland substrate before and after use? 

 

Hybrid desalination (UF-WAC-SBA-RO) 

Which effect does pretreated water have on the organic fouling of RO? 

Which design & operational parameters need to be taken into account for the UF? 

Which design & operational parameters need to be taken into account for the WAC-SBA? 

Which design & operational parameters need to be taken into account for the RO? 

Which effect does using RO-concentrate for backwash and regeneration have on: 

o operational parameters of the UF? 

o operational parameters of the softener-scavenger? 

 

Feedwater characteristics 

What characteristics does the industrial effluent have, how does this affect the treatment line and 

how will this change during the contract? 

What characteristics does the domestic effluent have, how does this affect the treatment line and 

how will this change during the contract? 

 

 

 

 
1 Flagship scenario – constructed wetlands as pretreatment. 

2 Base case scenario – double layer filtration & biologically activated carbon filtration as pretreatment.  



  

8 

 

1.3 Reading guide 

Chapter 2 (Methodology) discusses the setup and execution of the research. The main research aspects 

and the choice of the treatment concept are explained here. Each pilot (wetland, UF, WAC-SBA and RO) 

has its own subchapter, even though a lot of overlap exists between experimental setups. In chapter 3 the 

results are summarized and discussed. Finally, chapter 4 gives recommendations on the design parameters 

that can be used in designing the full scale plant.  

 

Due to the intertwined character of the treatment setup (for example, every change in settings for the 

wetlands affects the product water quality and therefore the performance of subsequent pilots), the split 

has been made per pilot. In every experiment, the context (e.g. feedwater quality, other changing 

parameters that influence results) is explained. 

 

Research is ongoing until the end of 2021. Results from this research are mainly considered as optimizations 

that do not have a significant impact on the treatment concept.  

 

 

 

 



  

9 

 

2. METHODOLOGY  

2.1 Pilot setup 

The pilot is fed with two main flows. One flow (effluent from the WWTP Terneuzen) is coming from the 

existing Membrane BioReactor (MBR), including the dosage of monochloramine (MCA). This free chlorine is 

neutralized onsite with sodium bisulfite and extra ammoniumchloride is dosed to simulate the expected 

concentrations in the full scale effluent of the WWTP Terneuzen. The second flow is coming from the sweet 

WWTP of the Dow-site, called Biox. Both streams can be controlled to achieve the desired mix. The collected 

rainwater, which will be part of the full scale design, is not part of the trial as previous research 

(www.E4Water.eu) revealed that this water source hardly requires any pretreatment prior to the mild 

desalination step. 

 

After pretreatment in the constructed wetlands, the water flows through the ultrafiltration (UF), softener, 

scavenger (IX) and finally the reverse osmosis unit (RO). The concentrate of the reverse osmosis unit can 

then be used for regenerating the scavenger resin or backwashing the ultrafiltration (Figure 2). 

Figure 2: Overview of pilot setup, treatment purpose per step and overall goals of the project.  

 

Attachment B states the quality requirements as mentioned in the WSSA. Actual measurements are used 

for the experiments. Discrepancies between assumed water quality and actual water quality are addressed 

in each experiment. The main differences between pilot and full scale are: 

a. There is no Spuikom water being fed to the pilot. The expected impact on research results 

of not having Spuikom water is expected to be minimal. Water provided by Spuikom in full 

scale is low (7% of total volume) and the quality does not induce any suspicions for causing 

problems later on.  

b. MBR-permeate is used for simulating WWTP Terneuzen effluent. The major differences 

between pilot and full scale for this feedflow are:  

Constructed wetlands

Ultrafiltration

Softener

Scavenger

Reverse osmosis

MBR-permeate + 
NH4-dosing 
(domestic) 

Biox-effluent + 
Dynasand 
(industrial)

5-10 m3/h 5-10 m3/h

5-10 m3/h

4-6 m3/h

Permeate

Concentrate

Less chemical- and energy use in 
treatment process

Higher CTS-water quality, thus 
lower TCO cooling systems Dow

Use of local brackish water 
sources

Reduction of Biesbosch-water 
intake

Biological stability & micropollutant 
removal

Suspendid solids removal, safeguard 
for brackish treatment line

Hardness removal (Ca2+, Mg2+, 
various kations)

Fouling- and scaling prevention 
(TOC, PO4

2-, SO4
2-, various anions)

Desalination (Na+, Cl-, most other 
kat- and anions)



  

10 

 

• Ammonium dosing for full scale simulation. The pilot MBR-feed will always have 

~2 mg/l NH4-N added to the flow to simulate the expected full scale 

concentrations. 

• Total Suspended Solids. The pilot receives water with low turbidity (0-2 mg/l 

TSS) compared to the full scale case (10-20 mg/l TSS). As there is no practical 

way to simulate the TSS, this bias needs to be taken into account when 

interpreting the results. 

2.2 Main research aspects 

In 2017 the first pre-liminary design calculations were made for the beforementioned treatment concept. 

This rough schematic was used to determine the advantages of the overall concept. At that stage the proof 

of concept was not there and the design was based on rough estimations. A proof of concept at pilot scale 

was needed and research at this scale was essential to make a proper design with acceptable inaccuracies. 

2.2.1 Wetlands 

In this treatment concept, aerated horizontal flow constructed wetlands are used to stabilize the effluent 

from the domestic and municipal WWTP’s. Overall, the wetlands are expected to enhance water quality 

towards the UF, IX and RO by reducing ammonium, suspended solids, organic carbon and nitrate. The 

concept works with an actively aerated reactor3 filled with expanded-clay granules, on which a biofilm 

grows. Reed is planted on top, but not considered essential for enhancing water quality. Harmful 

components are either degraded by the bacteria or accumulate in the wetland. Nitrification occurs in the 

aerated zones, denitrification in the non-aerated zones, provided there is sufficient carbon source. 

  

Key in this concept is the claim that it is an environmentally friendly, cost-effective, and easy to be 

maintained way to stabilize domestic and industrial effluent, compared to double layer filtration followed 

by a biologically activated carbon filter.  

2.2.2 Ultrafiltration 

In this treatment concept UF-membranes are used as a pre-treatment for the IX and the RO. The purpose 

of the UF is to remove turbidity / suspended solids from the water stream and to act as a safeguard for the 

subsequent ion-exchange unit. Ultrafiltration is often applied as a pre-treatment for desalination processes. 

The main research aspects can be split into two: 

- Performance with- or without CW as a pretreatment step 

- Performance with- or without using RO-concentrate for backwashing.   

2.2.3 Ion exchange – softener and scavenger 

The full-scale design of the IX unit consists of a softener and a scavenger IX columns in series. The concept 

behind the full-scale design is that the softener unit can remove cations such as Ca2+ and Mg2+ (water’s 

hardness) and the scavenger unit can remove nutrients that can cause biofouling such as NO3
-, HPO4

2--

P4and TOC as well as ions that can cause scaling such as SO4
2-. This way, the feed of the RO unit will have 

lower biofouling and scaling potential with consequently lower operating costs (lower chemical use, less 

frequent replacement of membranes). TOC removal in RO feed can also reduce the potential of membrane 

irreversible fouling. 

 

 

 
3 Patented PhytoAir-system. 

4 PO4
3-, HPO4

2- and H2PO4
- species of phosphate will be referred as HPO4

2--P and expressed in mg P/L in this report, since 

HPO4
2- is the dominant species based on water’s pH.  



  

11 

 

 

For the softener a WAC resin (Amberlite MAC-3 H) was chosen, while for the scavenger a SBA resin 

(Amberlite 958 Cl) was chosen. The IX unit was designed to consist of 7 lines, from which 6 would be in 

parallel production and 1 in regeneration with a gross flow 171 m3/h. The softener was designed in order 

to remove calcium (Ca2+) and magnesium (Mg2+) from the feed water. The scavenger was designed to 

remove sulfate (SO4
2-) and total organic carbon (TOC). Moreover, some assumptions about the expected 

operational capacities (OC) for both resins were made. Specifically, for the WAC it was assumed that the 

OC would be equal to 100% of the total resin’s volume capacity (TVC) 5 and for the SBA it was assumed 

that the OC would be equal to 90% of the TVC (safety factor of 10%). The resulted resins volumes for both 

the WAC and the SBA resin are given in Table 1.  

Table 1: Full scale design resins, assumed operational capacity and resulted resin volumes 

Resin Type WAC SBA 

Resin  Amberlite MAC-3 H Amberlite 958 Cl 

Feed water concentration (eq/m3) 

- cations to be removed: Ca2+ and Mg2+  

- anions to be removed: SO4
2- 

5.13 2.98 

Required throughout/ batch (m3) 4000 4000 

Assumed OC (eq/LR)  5.2 (H+ form)  

3.25 (Na+ form)-60% swelling from H+ 

to Na+ form  

0.8 (Cl- form) 

0.72 (Cl- form) – 10% safety factor 

Required resin volume (L) 3,946 16,553 

 

The regeneration of the WAC was designed to take place in two main steps; (i) HCl dosing to replace the 

removed cations with H+ ions and (ii) NaOH dosing to replace H+ ions with Na+ ions. The regeneration of 
[...]
The use of one from each suggested analyzers per IX line is also an option that will result in more accurate 

monitoring of each line. In this case, a new exhaustion point to allow the production of each individual set 

to be similar with that in suggestion 1(IX2 pilot research situation) is required to be identified. 

The analyzers accuracy should be monitored. A logbook with the values that the analyzers gives and the 

values measured with Hach kits at the same time in grab samples should be kept. The accuracy checks are 

proposed to be performed twice per week (spread). Moreover, depending on the needs of each analyzer a 

schedule should be created that includes (i) cleaning chemicals and reagents refill, (ii) checks on the 

analyzers sensors, pumps, flow cells etc. and (iii) maintenance frequency by the supplier.    

  

Some options in case that many analyzers are not possible to be included in the design due to budget 

limitations are given below: 

▪ In case a NO3
- analyzer is to be placed in the effluent of the wetlands, then the same measurements 

can be used for IX needs (no need for another analyzer after the UF unit), but the signal needs to 

be sent to IX software. 

▪ The NO3
- analyzers (one feed and two in product) are proposed to be included in the monitoring 

system to provide extra info about the NO3
- removal at any time and to provide a better insight in 

cases where the system does not operate as expected as well as to give the option to control SBA 

resin’s production based on NO3
- exhaustion and therefore results in no HPO4

2--P in product. 

However, their use is not crucial and could be skipped in the full-scale design both from the feed 

and the product streams. In that case some measurements with Hach kits of the NO3
- concentration 

in the feed water a couple of times per week would be useful. This is a risk assessment. 

▪ The use of a SO4
- analyzer in the IX feed line could be replaced with daily SO4

- measurements with 

Hach kits. But, this entails some assumptions as far as the feed equivalents being treated by IX, 

since a daily measurement on a grab sample is just for one instant. More uncertainties exist 

especially during the weekend where no measurements are at taken place. Here, it must be pointed 

out that a relationship between EC and the target anions (SO4
2- and HPO4

2--P) in the feed water 

(MBR and BIOX) was searched and it was found that there is none.  

 

Finally, weekly full analyses of the IX feed and IX product water samples are proposed to be arranged with 

AQZ.  



  

107 

 

 

Note: It is considered certain and thus is not discussed in detail that the design will include pressure and 

flow transmitters in points required for the hydraulic operation and the automation of the pilot.   

 

4.3.3 Summary of points for further research (September to December 2021) 

 

As it has been mentioned before, the operation of the WAC resins has not been researched in detail with 

pilot experiments. Experiments with IX2 pilot operating only the WAC resin column are required to verify 

expectations mentioned in the whole report. Specifically, the following questions should be answered when 

a dosing of 105%HCl and 45%NaOH over the passed equivalents and brine re-use are the regeneration 

settings of the WAC resin: 

“Can an OC of at least 3.80 eq/Lr in H form (assumed for full-scale, achieved in IX1 experiments) be 

achieved when lower in total dosing, lower NaOH dosing compared to the HCl dosing and brine re-use are 

applied?  And if not, how much lower is the OC with these settings?”  

  

The above research about WAC resin is considered one set of 3 experiments and is expected to need about 

two months. Another experiment that is required to be performed with IX2 pilot is about the option to 

regenerate the IRA458 SBA resin with 60 gr NaCl/Lr (25% lower chemical use) without significant OC losses 

while the brine re-use is on). For this experiment the expected time required is about a month and it should 

be research before the WAC resins experiments based on the current status of the IX2 pilot. 

  

More research is required about the combined dosing of NaOH and NaCl. This set of experiments should be 

performed last (or at least after the IRA458 SBA resin with 60 gr NaCl/Lr experiment), since it is considered 

a potential crash test of the SBA resins (as found with IX2 research with SCAV4).  Some options relevant 

to combined dosing to be researched are the following: 

1. A combined dosing could be tested but with longer displacement of the WAC columns after the HCl 

dosing and lower dosing of NaOH equivalents compared to HCl (<<40%). Also, how much more 

water is needed for the better displacement compared to how much water is saved from the 

combined dosing should be investigated.   

2. Another option could be to inject the NaOH and NaCl first trough the SBA column and then sent it 

to the WAC column. In that case the plug-flow extra displacement does take place (though the 

WAC) column and precipitation is unlikely since any CO3
-, SO4

2- or HPO4
2-, do no longer have Mg2+ 

or Ca2+ to precipitate with (since they are washed out upwards). 

3. Check possible special treatments in case of reduced OC to recover it to original values. In the resin 

analyses report reference values to new resins were found while the same resin in pilot showed a 

reduced OC. Apparently using some special treatment the OC could be recovered. 

 

The priority order for these sets of experiments with IX2 is based on the described logic. In case the full-

scale design needs are different, changes in priority order are possible, but might impact the effectiveness 

of some of the research.  

 

 

 

 

 

 

 

 



  

108 

 

4.4 Reverse-osmosis 

4.4.1 Operation 

A continuous flux of 21 lmh for this feedwater and RO settings does not seem feasible, especially when the 

off-time of the RO installation for CIP is taken into account. A biweekly CIP of each array is needed at the 

moment instead of the assumed CIP frequency of once a month. The suggested settings for the current 

situation are mentioned below: 

o Recovery: recovery of 85% is possible without scaling forming on the membranes. 

o Flux: lower than 21LMH (can be realized with different membranes or extra skids). Too 

little research was done to find the optimal flux setting. Testing the lower flux of 18.6LMH 

gave positive results, however MTC was still not stable when Biox was used as feed source. 

o Feedwater source: MBR is preferable above Biox as well when looking at biofouling issues 

or fouling issues. 

o CIP frequency: biweekly CIP of every array 

o Cartridge filters: not needed, can be placed for safety reasons but replacement < 2x a year. 

An important remark is that this is all based on the pilot results obtained in the research. The component 

causing the membranes to foul is added as for conditioning of the cooling towers. Conditioning of the 

cooling towers at Dow will however change in the future. It is not clear if the new chemical will have a 

better or worse effect on the operation of the RO. The  function of the new chemical that will be used is 

similar to the benzotriazoles, but the molecule is larger and has a higher Mw. As it is designed to be more 

effective than the benzotriazoles in the presence of a biocide (fed to CT’s to minimize microbiological 

growth) the dosing rate at CT’s will be significantly lower (approx 4-5 times) as will be the residual in the 

blowdown. The classification of the new chemical (ABM toets) is B rather than A for benzotriazoles, which 

makes a higher potential for biodegradability of the new chemical likely. 

4.4.2 Cleaning procedures 

Standard cleaning with NaOH and HCl is not sufficient to remove the fouling. The addition of SDS is needed 

in order to remove the fouling on the RO membranes. It can be considered to CIP multiple arrays together. 

Following CIP method is suggested: 

1. Caustic cleaning with NaOH + SDS: 

a. At pH > 12 

b. At high temperature (preferably 42-45°C) 

c. Add SDS after 2hours of circulation and circulate for 3hours more 

2. Acidic cleaning: 

a. At pH < 2.2 

b. Circulation for a long time 

 

A remark is that SDS is available in the pure form (powder) or in a 30% solution (aq). The powder form is 

not easy to use, so liquid is preferred. However the 30% solution used in the pilot project needs to be 

stored at temperatures above 21°C, which is above the melting point of 13-21°C. 

  



  

109 

 

5. LIST OF MOST USED ABBREVIATIONS 

 

Base Case Scenario – Double layer filtration and biologically activated carbon filter as pretreatment 

Biox – effluent from the sweet wastewater treatment plant of Dow, polished with a Dynasand filter 

BW- Backwash 

 

CEB – Chemically Enhanced Backwash 

CIP – Clean-In-Place 

 

FW- Forward flush  

FMEA – Failure Mode & Effects Analysis 

Flag Ship Scenario – Constructed wetlands as pretreatment 

 

HSSF CW – Horizontal Sub-Surface Flow Constructed Wetland 

 

IX – Ion Exchange  

IX1 – Ion Exchange pilot 1 – production capacity ~ 1 m3/h 

IX2 – Ion Exchange pilot 2 – production capacity ~ 6 m3/h 

 

KPI – Key Performance Indicator 

 

MCA - monochloramine 

MBR – Membrane BioReactor 

 

OC – Operational Capacity 

 

RO - Reverse Osmosis 

 

SBA – Strong Base Anion 

TVC – Total Volume Capacity  

TOC – Total Organic Carbon 

 

UF – Ultrafiltration 

 

WAC – Weak Acid Cation 

WSSA – Water Supply & Services Agreement 



  

110 

 

ANNEX A) FEED- AND PRODUCT WATER QUALITY AND QUANTITY 

 

The quality requirements as mentioned in the WSSA.  

 

 Unit Feed RWZI-

effluent  

TOP-3.9 (avg.-
max.) 

Feed Biox 

TOP-4.2 (avg.-
max.) 

Feed 

Spuikom  

TOP-3.2 
(avg.-
max.) 

Product norm  

TOP-4.1 (avg.-
max.) 

Expected flows m3/h 280-625 430-600 50-100 430-600 

Na mg/l - - - 7.7 

K mg/l - - - 1.3 

Ca mg/l 74-84  62-90 102-120 Under detection 

limit 

Mg mg/l 25-32 - - Under detection 

limit 

Mn mg/l - - 0.12-0.4 - 

NH4 mg/l 3.4-9.0  0,4-1,6 1.3-1.6 0.13 

Fe mg/l - 0.14-0.6 1.0 - 

Cl mg/l - 136-200 190-250 5.8 

F mg/l - - - 0.1 

SO4 mg/l 120  104-200 120-150 1.5 

NO3 mg/l 27 - 33 8-20 1.2-105 2.9 

HCO3 mg/l - - - 8.2 

SiO2 mg/l - - - 0.16 

PO4-P mg/l 2-4  0.4-2 0.5-0.7 - 

pH - 8-9 7-8.5 8-9 5.4-6.1 

Conductivity @ 25 

°C 

µS/cm 1500-2750  890-1500 - 40-50 

Suspended solids mg/l 7-10 - 9-20 - 

Min. oil µg/l 100 100 100 - 

Chlorophyll-a µg/l 10-50 - 20-90 - 

TOC mg/l 12-15 25 14-20 - 

Legionella CFU/l - 3000 - - 

Turbidity NTU 6-10 0-10 9-20 - 

 

 

 



  

111 

 

ANNEX B) UF RESEARCH ATTACHMENTS 

 

Recommended operating conditions from supplier Dupont for the IntegraFlux™ SFD-2880X modules. 

 
 

Recommended cleaning conditions from supplier Dupont for the IntegraFlux™ SFD-2880X modules. 

 

 

 

 

 

 

 

 

 

 

 



  

112 

 

In the table below, all the tested settings can be found since the start of the research in May 2019. 

 

Period Water source Flux Filtration time Extra 

mei-19 BIOX 80 15  

jun-19 BIOX 80 15  

jun-19 BIOX 80 40  

jul-19 BIOX 90 40  

jul-19 BIOX 80 40  

aug-19 BIOX 90 40  

dec-19 MBR 60 40  

jan-20 MBR 60 40  

jan-20 MBR 80 15  

jan-20 MBR 80 40  

feb-20 MBR 60 15  

feb-20 MBR 80 15  

mrt-20 MBR 60 15  

jun-20 MIX 60 15  

jul-20 MIX 60 15  

aug-20 MIX 60 15  

sep-20 MIX 60 15  

okt-20 CW MIX 60 15  

okt-20 CW MIX 60 40  

okt-20 CW MIX 60 40 NoOX 

nov-20 CW BIOX 70 40  

nov-20 CW MIX 60 40 NoOX 

nov-20 CW MIX 70 40  

nov-20 CW MIX 70 40 NoOX 

dec-20 CW BIOX 65 40  

dec-20 CW MBR 60 60  

dec-20 CW MIX 60 60  

dec-20 CW MIX 65 40  

dec-20 CW MIX 70 40  

jan-21 CW BIOX 60 60  

jan-21 CW MBR 60 60  

jan-21 CW MIX 60 60  

feb-21 CW MIX 60 60  

feb-21 CW MIX 60 60 NoOX 

mrt-21 CW BIOX 60 60 BRU 

mrt-21 CW MBR 60 60 BRU 

mrt-21 CW MIX 60 60  

mrt-21 CW MIX 60 60 BRU 

apr-21 CW MIX 60 30 BRU 

apr-21 CW MIX 60 60 BRU 

apr-21 CW MIX 60 90 BRU 



  

113 

 

mei-21 CW MIX 60 60  

mei-21 CW MIX 60 60 BRU 

mei-21 CW MIX 60 90 BRU 

jun-21 CW BIOX 60 120 BRU 

jun-21 CW MIX 60 120 BRU 

jun-21 CW MIX 60 60 BRU 

jul-21 CW BIOX 60 120 BRU 

jul-21 CW MBR 60 120 BRU 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



  

114 

 

ANNEX C) SCAV4 RESIN ANALYSES 

 

 

 



  

115 

 

ANNEX D) CONSTRUCTED WETLANDS SCHEMES 

 

 

 

  



  

116 

 

ANNEX E) PRELIMINARY DESIGN, ADDENDUM, TSS-MEMO 

 

 

 

 

  



  

117 

 

 

 

 

 

  

  



  

118 

 

 


